



Catholic Diocese Dedicated Clinic Medication Formulary

*All medications listed are available both on-site and mail order.

| Antihypertension |
|-------------------------------------|
| Amlodipine 10 mg |
| Atenolol 50 mg |
| Hydrochlorothiazide 25 mg |
| Lisinopril 10 mg & 20mg |
| Lisinopril/HCTZ 20/12.5 mg |
| Metoprolol Succinate 50 mg & 100 mg |
| Metoprolol Tartrate 50 mg |
| Olmestartan 20 mg |

| Antihyperlipidemia |
|---------------------------|
| Atorvastatin 10 mg & 20mg |
| Rosuvastatin 20 mg |
| Simvastatin 40 mg |

| Anxiety/Depression |
|---------------------------|
| Citalopram 20 mg |
| Duloxetine 30 mg & 60 mg |
| Escitalopram 10 mg |
| Fluoxetine 20 mg |
| Sertraline 50 mg & 100 mg |
| Trazodone 50 mg |
| Venlafaxine 75 mg |

| Allergy/Asthma |
|--------------------------------|
| Cetirizine 10 mg |
| Cetirizine Suspension 1mg/ml |
| Diphenhydramine 25 mg |
| Fluticasone Propionate 50 Mcg |
| Montelukast 10 mg |
| Levocetirizine 5 mg |
| Albuterol Sulfate Mdi 90 Mcg |
| Albuterol Nebs 2.5mg/3ml Vials |

| Antidiabetics |
|-----------------------|
| Metformin Hcl 500 mg |
| Metformin Hcl 1000 mg |

| Heartburn/GERD |
|---------------------------|
| Omeprazole 20 mg |
| Pantoprazole Sodium 40 mg |

| Anti Inflammatories |
|---------------------|
| Ibuprofen 800 mg |
| Naproxen 500 mg |
| Meloxicam 15 mg |
| Prednisone 10 mg |

| Antifungals |
|--------------------|
| Fluconazole 150 mg |

| Antibiotics |
|-------------------------------------|
| Amoxicillin 500 mg |
| Amoxicillin 400mg/5ml suspension |
| Augmentin 875/125 mg |
| Azithromycin 250 mg |
| Azithromycin 200/5ml suspension |
| Cephalexin 500 mg |
| Ceftriaxone sodium injection |
| Ciprofloxacin 500 mg |
| Levofloxacin 500 mg |
| Minocycline 50 mg |
| Nitrofurantoin 100 mg |
| Sulfamethoxazole/Trimeth 800/160 mg |
| Tobramycin 0.3% Drops |

| Miscellaneous |
|--------------------------------|
| Allopurinol 300 mg |
| Benzonatate 100 mg |
| Cyclobenzaprine 10 mg |
| Hydrocortisone Cream 1% |
| Levothyroxine 50 Mcg & 100 mcg |
| Promethazine 25 mg |
| Sumatriptan 50 mg |
| Triple Antibiotic Ointment |
| Valcyclovir 500 mg |

Medication Refill Process

In order to best serve all patients, we request that you schedule an appointment for a medication refill at least 24 hours in advance. You can schedule online or by calling our Patient Support Team at 1-888-492-8722.

When making an appointment online, please list which medication(s) you need refilled. You must schedule an appointment with your provider every 6 months for ongoing conditions that require medication management.

Schedule online: <https://employerwellness.ascension.org/tristateclinics>

Catholic Diocese Wellness Clinics

Medications Available at Additional Locations

| Antihypertension |
|----------------------------|
| Amlodipine Besylate 10mg |
| Atenolol 50mg |
| Hydrochlorothiazide 25 mg |
| Lisinopril 20 mg |
| Lisinopril/HCTZ 20-12.5 mg |
| Metoprolol Tartrate 50 mg |
| Olmesartan 20 mg & 40 mg |

| Antihyperlipidemia |
|--------------------|
| Atorvastatin 20 mg |
| Simvastatin 40 mg |

| Anxiety/Depression |
|----------------------|
| Citalopram 20 mg |
| Escitalopram 10 mg |
| Fluoxetine HCL 20 mg |
| Sertraline 50 mg |

| Allergy/Asthma |
|-------------------------------|
| Cetirizine HCL 10 mg tablets |
| Diphenhydramine 25 mg tablets |
| Fluticasone Nasal Spray |
| Montelukast Sodium 10 mg |

| Antidiabetics |
|--------------------------------|
| Glimepiride 2 mg & 4 mg |
| Glipizide 5 mg |
| Metformin HCL 500 mg & 1000 mg |

| Anti Inflammatories |
|-----------------------|
| Cyclobenzaprine 10 mg |
| Ibuprofen 800 mg |
| Meloxicam 15 mg |
| Naproxen 500 mg |
| Prednisone 10 mg |

| Antibiotics |
|-----------------------------------|
| Amoxicillin Tablets & Suspension |
| Azithromycin Tablets 250 mg |
| Cephalexin capsules 500 mg |
| Ciprofloxacin HCL 500 mg |
| Levofloxacin 500 mg |
| Sulfameth/Trimethoprim 800-160 mg |

| Heartburn/GERD |
|-------------------------|
| Pantoprazole 20 & 40 mg |
| Omeprazole 20 mg |

| Miscellaneous |
|--------------------|
| Promethazine 25 mg |

| Antifungals |
|--------------------|
| Fluconazole 150 mg |

Medications Available by Mail Order from Any Clinic Location

| Antihypertension |
|-------------------------------------|
| Amlodipine 10 mg |
| Atenolol 50 mg |
| Hydrochlorothiazide 25 mg |
| Lisinopril 10 mg & 20mg |
| Lisinopril/HCTZ 20/12.5 mg |
| Metoprolol Succinate 50 mg & 100 mg |
| Metoprolol Tartrate 50 mg |
| Olmestartan 20 mg |

| Antihyperlipidemia |
|---------------------------|
| Atorvastatin 10 mg & 20mg |
| Rosuvastatin 20 mg |
| Simvastatin 40 mg |

| Anxiety/Depression |
|---------------------------|
| Citalopram 20 mg |
| Duloxetine 30 mg & 60 mg |
| Escitalopram 10 mg |
| Fluoxetine 20 mg |
| Sertraline 50 mg & 100 mg |
| Trazodone 50 mg |
| Venlafaxine 75 mg |

| Allergy/Asthma |
|---------------------------------|
| Albuterol Sulfate Mdi 90 Mcg |
| Albuterol Nebes 2.5mg/3ml Vials |
| Cetirizine 10 mg |
| Cetirizine Suspension 1mg/ml |
| Diphenhydramine 25 mg |
| Fluticasone Propionate 50 Mcg |
| Montelukast 10 mg |
| Levocetirizine 5 mg |

| Antidiabetics |
|-----------------------|
| Metformin Hcl 500 mg |
| Metformin Hcl 1000 mg |

| Heartburn/GERD |
|---------------------------|
| Omeprazole 20 mg |
| Pantoprazole Sodium 40 mg |

| Anti Inflammatories |
|---------------------|
| Ibuprofen 800 mg |
| Naproxen 500 mg |
| Meloxicam 15 mg |
| Prednisone 10 mg |

| Antifungals |
|--------------------|
| Fluconazole 150 mg |

| Antibiotics |
|-------------------------------------|
| Amoxicillin 500 mg |
| Amoxicillin 400mg/5ml suspension |
| Augmentin 875/125 mg |
| Azithromycin 250 mg |
| Azithromycin 200/5ml suspension |
| Cephalexin 500 mg |
| Ceftriaxone sodium injection |
| Ciprofloxacin 500 mg |
| Levofloxacin 500 mg |
| Minocycline 50 mg |
| Nitrofurantoin 100 mg |
| Sulfamethoxazole/Trimeth 800/160 mg |
| Tobramycin 0.3% Drops |

| Miscellaneous |
|--------------------------------|
| Allopurinol 300 mg |
| Benzonatate 100 mg |
| Cyclobenzaprine 10 mg |
| Hydrocortisone Cream 1% |
| Levothyroxine 50 mcg & 100 mcg |
| Promethazine 25 mg |
| Sumatriptan 50 mg |
| Triple Antibiotic Ointment |
| Valcyclovir 500 mg |